Villager’spare parts

EXPLODED PARTS LIST

Year: 2015

Page(s):1/1

VS 120 L - Sprayer

42

46 ) 2 i 13 s
No | Code Name Qty [ No | Code Name Qty
1 Frame 1| 42 50 m Hose reel back support 1
2 Handle 1| 42 100 m Hose reel back support 1
3 Washer (21x36x3 2 | 43 Level label 70 L 1
4 | 028919 |Wheel 4.00/6" (70 L) 2 | 44 Wheel Clip 1
5 Wheel clip @20 2 | 45 Breather cap for lid 1
6 Tank 70 L 1| 46 Handle 2
7 | 028921 |Tank 120L 1 | 48 | 028929 [Filter 1
8 | 028926 |Gasket for discharge cap 1 | 49 Level label 120 L 1
9 | 028922 [Suction filter 1
10 | 028923 |Filter coupling (AR252) 2
11 Discharge coupling 1
12 50 m Hose reel w/o hose 1
12 100 m Hose reel w/o hose 1
13 Plast. Cap for hose 4
15 Hose mts
17 Discharge hose mts
18 Suction hose mts
20 | 028925 |Ring nut 1
21 | 028926 [O'ring 1
22 | 028927 |Ring nut 2
23 | 029992 [Q'ring 2
33 Discharge cap 1
34 | 029993 [Tank lid 70/120 L 1
40 Wheel 4.00/8" (120 L) 2
41 Washer (26x40x3 1




Villager'spare parts

EXPLODED PARTS LIST

Year: 2015

Page(s):1/3
VS 120 L - Pump
(02
19 ' - .'_"
18 9t {07
30 @ X £ >~
e ! R
L S
&)
31 _ @ %
28 'Q @ 20
Cpe
27—
UN990014-LJ UN000663-CD
f LR, P
15 6 5 i % =
107 108 S~ 5
sl
12 ] ~
113 -
& 17 =
99
98
UN990016-LE SLO00110-FY
60 5.G.C. 22 C.R. L 135 149 ::;
105 0@
106 —Rpp

49 48 22 45

@,

e

« W7
4 42
Xy

°0cr
s

46

35 39 48 40




Villager’spare parts

EXPLODED PARTS LIST Year: 2015

Page(s):2/3
VS 120 L - Pump

No | Code Name Qty [ No | Code Name Qty
5 O-Ring @97x1,6 1 54 Atm scale adhesive 1
6 Flange 1 55 45° Elbow 45° @13 1
7 "S-EM-ET" shaft AR 202(G) 1 56 Lower spring guide 1

"S-EM-ET" shaft AR 252 (C) 1 | 57 | 030013 |Spring 1
8 Spacer 1 58 Upper spring guide 1

12 Nut M6 4 | 59 Adjustment knob 1
15 Seal 1 60 Circlip 1
16 Roller bushing 1 61 | 030001 [Pump body "SP" 1
17 Stud M6x34 4 62 | 028934 |Oil tank cap 1
18 | 030005 |Piston 2 63 030024 [Semi air chamber 1
19 | 030006 |Connecting rod 2 Semi air chamber 1
20 Piston pin 2 64 028959 [Upper air chamber, black 1
21 Roller bushing 1 Upper air chamber, red 1
22 O-Ring ¥17,13x2,62 5 | 65 Valve 1
23 Bolt M8x50 1 | 66 O-Ring ¥26,65x2,62 1
24 Bolt M8x45 7 | 67 Bolt M 8x25 4
27 Diaphragm pin 2 68 Handle 1

Diaphragm pin 2 70 O-Ring ©13,10x2,62 2
28 | 028938 |Plate 2 97 Through-shaft, AR 252 (F) 1
30 | 028939 [Piston ring 2 98 Seal ring 1
Diaphragm 2 | 99 Pump body "AP/SP" 1
31 Diaphragm 2 | 104 | 030014 |Elbow @18 2
Diaphragm 2 | 105 Flange 1/2"G 1
Diaphragm 2 | 106 Bolt M6x18 2
Sleeve 2 | 107 | 028940 |Key 4x5 1
39 Sleeve 2 108 "P-FM-T"shaft, AR202 (H) 1
Sleeve 2 "P-FM-T"shaft, AR252 (D) 1
Sleeve 2 | 109 | 028941 |Regulating valve 1

33 | 029995 |O-Ring B14x1,78 4 |110 Bolt, M8x16 2
34 | 029996 |0Oil tank 1 |111 Washer 38,5 2
35 | 030008 |Ring nut 3/8"G 2 | 112 Pulley base 1
36 | 029997 |O-Ring P18,72x2,62 1 ]113 Bolt M6x12 4
37 | 028932 |Ring nut 3/4"G 2 | 124 Head 2
38 | 028933 |[Hose @20 1 | 125 | 030004 |Valve assembly 4
39 Plug 1 | 126 O-Ring, §15,54x2,62 4

40 Valve body 1 |127 Adjustment knob 1

41 Washer @6,5 2 | 128 Ring nut 1

42 Bolt M6x40 2 | 129 Spring 1

43 Valve 1 |130 Pin 1

45 Ring nut 1 1131 Jet 1

46 Knob 1 |132 Washer 8,5x17x1,5 2

47 Pin 1 133 O-Ring (15,08x2,62 1

48 O-Ring ¥8,73x1,78 2 | 134 Valve body 1

49 Pivot 1 |135 O-Ring 20,24x2,62 1
50 | 030010 [Hose @8 1 | 136 Right valve 3/8"-1/2"G (M) DX 1
51 | 030011 |Hose @15 1 | 137 Fitting 1/2" G+hose @10 2
52 Ring nut M22x1,5 1 | 138 Nut M8 2
53 | 029995 |O-Ring P14x1,78 1 |139 Washer 6,5 2




Villager’spare parts

EXPLODED PARTS LIST

Year: 2015

Page(s):3/3

VS 120 L - Pump

No | Code Name Qty [ No | Code Name Qty
140 Bolt M6x50 2
141 Plug 3/8"G 1
142 Pipe reducer 1
143 Pressure gauge 1
144 Left valve 3/8"-1/2"G (M) SX 1
145 | 029992 [O-Ring ?23,81x2,62 1
146 Flange 1
147 Fitting 1/2" G+hose @13 1
148 Bolt M8x65 2
149 Bracket 1
150 O-Ring ©15,54x2,62 1
= — = = ~a
o P KIT 1910 [“”v\g
QOO(Q% VRI Mantenance repair -/
KIT 2411
KIT 1927 KIT 2408 KIT 2409 KIT 2410 GR 30 Mantenance repair
Buna diaphragms Valves 0-Rings Mantenance repair Pos. Q-t,
Pos. Qty Pos. Qty Pos. Qty Pos. oty Pos. Qty 5 1 Tipo-Type  Kg
31 2 125 4 5 1 135 1 5 1 62 1 2 5

126 4 2 5 145 1 2 5 63 1 33 4

33 4 27 1 70 2 36 1

36 1 28 1 125 4 48 2

48 2 31 2 126 4 53 1

53 1 33 1 70 2

66 1 34 1 126 4

70 2 36 1 133 1

126 4 48 2 135 1

133 1 53 1 145 1




	VS 120 L - Sprayer.pdf
	VS 120 L - Pump 1.pdf
	VS 120 L - Pump 2.pdf
	VS 120 L - Pump 3.pdf

